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CYLINDER HEAD AND IGNITION

POS. CODE DESCRIPTION Qty

  1 1450.001 spark plug cap   std 1

  1a 1450.128 spark plug cap 1

  2 6900.037 extension   std 1

  2 6902.157 extension 1

  3 2135.049 cap 1

  4 1780.128 bolt M 10x50  (2,5 Kgm) 9

  5 7625.273 washer diam.10,5x20x5 9

  6 «–––––» cilynder head 0

  7 147A.131 spark plug for unloaded petrol 1

  8 5400.007 sheath 1

  9 2187.002 spark plug wire 1

 10 2470.054 hink 1

 11 9790.039 screw M 6 x 12 1

 12 3240.003 nut M 4 2

 13 4730.530 head gasket 1

 14 1750.037 bolt M 4x25 1

 15 8770.029 support 1

 16a 1567.212 COIL 1

 17 «–––––» spacer 0

 18 7625.007 washer diam. 6 1

 19 1760.006 bolt M 6 x 1 x 20 2

 19 1760.008 bolt M 6 x 25 2

 20 «–––––» cap 0
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